

Report No.: Q00322701-1

Page 1 of 4

Client: QING DAO CITY DING XIN ARTS AND CRAFTS FACTORY

Yang Bu Zhai Industrial Zone, Liu Ting Street, Cheng Yang Area, Qing
Dao City, Shan Dong Province, China

**Identification/
Model No(s):** Rose Rhinestone SS29
19007-A40502

Sample Receiving date: 2014-06-04

Testing Period: 2014-06-04 - 2014-06-10

Test Specification:

Test result:

Customer's requirement:

1. Total Lead Content & Total Cadmium Content

Please refer to page 3.

For and on behalf of
TÜV Rheinland (Shanghai) Ltd.



2014-06-11

Joanna Qiao / Assistant Manager

Date

Name/Position

Test result is drawn according to the kind and extent of tests performed.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

Test Report No.: Q00322701-1

Page 2 of 4

Material List:

Item: Rose Rhinestone SS29
19007-A40502

Material No.	Material	Color	Location
M001	Glass	pink	refer to photo

Test Report No.: Q00322701-1

Page 3 of 4

1. Heavy Metal content

Test Method: Acid digestion, analyzed by ICP-OES

Test Result:

Test No.	Material No.	Test Parameter	Unit	RL	Test Result
T001	M001	Lead	ppm	10	84
		Cadmium	ppm	10	n.d.

Abbreviation: n.d. = not detected (< Reporting Limit)
RL = Reporting Limit
ppm = parts per million
% = Percentage by weight
mg/kg = milligram per kilogram

Test Report No.: Q00322701-1

Page 4 of 4

Sample Photo



- END -